1T BLUE ASIA
Page 1 of36

TEST REPORT

Product Name : C10A Remote Control

Brand Mark : NA

Model No. : C10A

FCCID : 2BBHI-C10A1

Report Number : BLA-EMC-202305-A8801

Date of Sample Receipt : 2023/5/25

Date of Test : 2023/5/25 to 2023/6/6

Date of Issue : 2023/6/6

Test Standard : 47 CFR Part 15, Subpart C 15.231
Test Result : Pass

Prepared for:
shen zhen shi si mi rui ke ji you xian gong si
Room 401, Building 5, Fulongte Industrial Park, Huaxing Road, Langkou
Community, Dalang Street, Longhua District, Shenzhen

Prepared by:
BlueAsia of Technical Services(Shenzhen) Co.,Ltd.
Building C, No. 107, Shihuan Road, Shiyan Sub-District, Baoan District,
Shenzhen, Guangdong Province, China
TEL: +86-755-23059481

Compiled by: ngﬂ Review by: gb‘,g&e{r
TN

Approved by: )3 [’WE \7)\6@ Date:

BlueAsia of Technical Services(Shenzhen) Co., Ltd.
Add: Building C, No. 107, Shihuan Road, Shiyan Sub-District, Baoan District, Shenzhen, Guangdong Province, China
Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com




1 Report No.: BLA-EMC-202305-A8801
=1V BLUE ASIA Page 2 0f36

REPORT REVISE RECORD

Version No. Date Description

00 2023/6/6 Original

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com




o Report No.: BLA-EMC-202305-A8801
=T/ BLUE ASIA Page 3 0f36

TABLE OF CONTENTS

1 TEST SUMMARY ...o.cooreeeeeeeeseeeesseessessssssssssessssssssssesssssssssessssessssssssssssessessssesssesessasesssessssasesssesessasessssssssens 5
2 GENERAL INFORMATION .....ocoumieeeeceeesessesessesssessesssssssessssssesesssessssssssssssssssssesessasssssasssssssssssessasssssseees 6
3 GENERAL DESCRIPTION OF E.U.T. ..couieuuieeeeeeessesessesssesessssssssesessssssssssessssssssssssssssssssssssssssssssssssssssseees 6
4 TEST ENVIRONMENT ...oocoeceeeeeeeseeesseessssessssesssssessssessssssssssessssssssssessssssssssessesessssessasssssessssssssssesssssesssne 7
I =153 o V(o) o] OO 7
6  MEASUREMENT UNCERTAINTY .....ooiueeeeeeesesssesssesssssssssessssssssesssssesssssesseseedhsmeessessssdosssmsesiine esesesees 7
7  DESCRIPTION OF SUPPORT UNIT .....couiceeieeeeeeeseessssessssssssssesseessesessesibbnesessesesssssfhasiesssssesssissssesssseees 8
8  LABORATORY LOCATION ......ooeeeereeeseeeeseeeesssesssesssssessssssssesssessessessssesesssseessasetbiessssossesssosssesessesesssessssasees 8
9 TEST INSTRUMENTS LIST ..oumieeeeeeeeeeseeseseessssessseesssesssesesssfoenseneesesesenssifiiinsesseessasstbassesssssssssssssessssssens 9
10 RADIATED EMISSIONS ......oeoeeeeesesseeeeesesesseesstaseessssssssesssssssssssssassassesessssesssstatss sesssesessssssssssssasesessssssaees 1
10.1 L I TS ettt ettt e et e e ettt eeeeraneesaaantheeesssnsaassnnn st ianesnnneesssnnsaanannnnnesennneesrsnneeeernnneeeennaeerrrnnaeeennnanns 11
10.2 BLOCK DIAGRAM OF TEST SETUP ...ttt ittt adetttae e eeanicasesasant¥eseaneeesenaneeesssnneeeessnnneessstneeesssnnneesnnnnnns 12
10.3 PROGCEDURE ...ceteeeette ettt ettt ettt e e et e e e e et eaaaan e e s eanan e esssaneessannsessssansessssnnnsesssnnssessnnneessssnneeessnnnneeenns 12
10.1 TEST DATA .. eettieeeeeetiee e eeeeee et eteeeeeeaueeedoaannaaassanntieeeannn e saaanheeesssnnsesestansessssnnnsessnnnsesssnnneeesssnnesessnsnsesssnnneeesssnnneesnnnns 13
11 FIELD STRENGTH OF THE FUNDAMENTAL SIGNAL (15.231(B)) ....ceuueveeeeerreeeseeessseessessssssessseessne 18
11.1 L I TS e ettt e e eaa e e e eeaneeesdanasesestaaeessanneeesasaneesssannaesrannnesestneeersnnaeeansnnneeerntnaeerrrnnaeeernnanns 18
11.2 BLOCK DIAGRAM OF TEST SETUP L. ettt e e et e e e e et ee e e e eat e e e e aaaeeeesanaeesestnneesssnnneeennnanns 19
11.3 PROGCEDURE ...ttt eeeee et ettt e ettt ee e e e eat e e e e eaa e e e s aaneeseananeesssaneesasnnessssansessssnnnsesssnnssessnnnsessssnneeessnnneessens 19
11.4 TE ST DATA .. eiteiee et e e aaeeieeau e e e s edaneeeeestaeeeaanaeeseataeesssanneessssanesestanessssnnsessnnnsessssnneesssnnesessnsnsesssnnneeessnnneeessnnns 21
12 DWELL TIME (15.231(A)) c.evvcvereeeereeeeeeeesesessssssssssssessssssssssesssssessasessssssssssessssssssasesssssssssesssssssssessssssssne 25
12.1 L VLTS ettt ettt ettt e ettt et et eeeee e e e e e e b e teeeeeert e e e b bbb ——aeeeeeeeeteraaba—————aeeeeeterearaabaeaeeerrrrartaraaaaaaes 25
12.2 BLOCK DIAGRAM OF TEST SETUP ..evuuiieiiieeeeeeeeeiee ettt e e e e e e e e et e eata e e e e e e e eeesesbaabaaaeseeeeaseesssssnanaeeeans 25
12.3 T ST D ATA L it eee e ettt ettt ettt e ettt e ee e e et e e st eeeeeeeeese s e s s s b b e eeeeeeesera b bbb ——aeeeeeetererra b aeeeaeerrrrrraraanans 26
13 20DB BANDWIDTH ...ccoreeeeeeseeeseseesessssessssesssssesssessssssssssessssessasesssssessasesssesessssesssesessasesssessssasessssssssasees 27
13.1 [ 1 A L S USTTPRUPTRRRRS 27
13.2 BLOCK DIAGRAM OF TEST SETUP ...ttt ettt ettt e e e e et e e e e et e e e seaa e e e s aaaaeeeasananeesestneesssnnneesnnnnnns 27
13.3 TE ST DATA ittt e ettt ettt ettt e ettt e e ettt e e e e eaa e eseataeeessanneesssnnsesestanseesssnnsessnnnsesesnnneeesssnnesessnnnsessannnneessnnnneensnnns 28
14 ANTENNA REQUIREMENT .....oooveerreeeeeessessssessssesssesessssessssssssssesssessssssessssssesssessssssssasessassssssesssssssssessnns 29
14.1 [0 ] Nl 10 L L N 29

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



Report No.: BLA-EMC-202305-A8801

15T BLUE ASIA Page 4 0f36
APPENDIX A: PHOTOGRAPHS OF TEST SETUP .......coiiritueeesessssssssssssessssssssssssessssssesssssssssssssssssasssssasssses 30
APPENDIX B: PHOTOGRAPHS OF EUT ......cvvuieeeansesssesssssessssnossssssesssssssssssssssssassssssasssssssssssssssssssassssssaneees 31

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



= Report No.: BLA-EMC-202305-A8801
=T/ BLUE ASIA P Page 5 of36

1 TEST SUMMARY

Test Item Section in CFR 47 Result
Antenna requirement 15.203 Pass
Field strength of the fundamental signal 15.231 (b) Pass
Spurious emissions 15.231 (b)/15.209 Pass
20dB Bandwidth 15.231(c) Pass
Dwell time 15.231 (a)(2) Pass
Conducted Emission 15.207 N/A

Remarks:
N/A: The EUT not applicable of the test item.
Pass: The EUT complies with the essential requirements in the standard.

Test according to ANSI C63.4:2014 and ANSI C63.10:2013.
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2 GENERAL INFORMATION

Applicant shen zhen shi si mi rui ke ji you xian gong si

Address Room 401, Building 5, Fulongte Industrial Park, Huaxing Road, Langkou
Community, Dalang Street, Longhua District, Shenzhen

Manufacturer shen zhen shi si mi rui ke ji you xian gong si

Address Room 401, Building 5, Fulongte Industrial Park, Huaxing Road, Langkou
Community, Dalang Street, Longhua District, Shenzhen

Factory shen zhen shi si mi rui ke ji you xian gong si

Address Room 401, Building 5, Fulongte Industrial‘Park, Huaxing Road, Langkou
Community, Dalang Street, Longhua District, Shenzhen

Product Name C10A Remote Control

Test Model No. C10A

3 GENERAL DESCRIPTION OF E.U.T.

Hardware Version LXZK-TX1021-CE-FCC-650

Software Version IT-056-R=2F55C

Operation Frequency: 433.92MHz

Channel numbers: 1

Modulation type: ASK

Antenna Type: PCB antenna

Antenna gain: -3dBi(Provided by.customer)
Battery information DC3V

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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4 TEST ENVIRONMENT

Environment Temperature Voltage

Normal 25°C DC3V

5 TEST MODE

TEST MODE TEST MODE DESCRIPTION

Transmitting mode: Keep the EUT in transmitting mode with modulation

Remark:Only the data of the worst mode would be recorded in this report.

6 MEASUREMENT UNCERTAINTY

Parameter Expanded Uncertainty (Confidence of 95%)
Radiated Emission(9kHz-30MHz) +4.34dB
Radiated Emission(30Mz-1000MHz) +4.24dB
Radiated Emission(1GHz-18GHz) +4.68dB
AC Power Line Conducted
Emission(150kHz-30MH?z) +3.45dB
Parameter Expanded Uncertainty (Confidence of 95%)
Occupied Channel Bandwidth 5 %
RF output power, conducted +1.5dB
Power Spectral Density, conducted +3.0 dB
Unwanted Emissions, conducted +3.0 dB
Temperature +3°C
Supply voltages +3 %
Time 5 %
Unwanted Radiated Emission (30MHz ~
1000MHz) +4.35 dB
Unwanted Radiated Emission (1GHz ~
18GHz) +4.44 dB
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7 DESCRIPTION OF SUPPORT UNIT
Device Type Manufacturer Model Name Serial No. Remark
Note:
“--” means no any support device during testing.

8 LABORATORY LOCATION

All tests were performed at:
BlueAsia of Technical Services(Shenzhen) Co., Ltd.
Building C, No. 107, Shihuan Road, Shiyan Sub-District, Baoan District, Shenzhen, Guangdong Province,

China

Telephone: TEL: +86-755-28682673 FAX: +86-755-28682673
No tests were sub-contracted.
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9 TESTINSTRUMENTS LIST
Test Equipment Of Radiated Spurious Emissions
Equipment | Manufacturer Model S/N Cal.Date Cal.Due
Chamber 1 SKET 966 N/A 2020/11/10 | 2023/11/9
Chamber 2 SKET 966 N/A 2021/07/20 | 2024/07/19
Spectrum R&S FSP40 100817 2022/09/15 | 2023/09/14
Receiver R&S ESR7 101199 2022/09/15.| 2023/09/14
Receiver R&S ESPI7 101477 2022/07/16 | 2023/07/15
broadband 00836
Atenmn Schwarzbeck VULB9168 P-00227 2022/09/15 |/2023/09/14
Horn 01892
Antenna Schwarzbeck BBHA9120D p-adiil 2022/09/13 | 2025/09/12
Amplifier SKET LNPA_30M01G-30 SK2021060801 | 2022/07/16 | 2023/07/15
Amplifier SKET PA-000318G-45 N/A 2022/09/13 | 2023/09/12
Amplifier SKET LNPA_18G40G-50 SK2022071301 | 2022/07/14 | 2023/07/13
Filter group SKET 2.4G/5G Filter group r N/A 2022/07/16 | 2023/07/15
EMI EZ EZ-EMC EEMC-3A1 N/A N/A
software
Loop SCHNARZBECK FMZB1519B 00102 2022/9/14 | 2025/9/13
antenna
Controller SKET N/A N/A N/A N/A
Coaxial BlueAsia BLA-XC-02 N/A N/A N/A
Cable
Coaxial BlueAsid BLA-XC-03 N/A N/A N/A
Cable
Coaxial BlueAsia BLA-XC-01 N/A N/A N/A
Cable
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Test Equipment Of RF Conducted Test

Equipment Manufacturer Model S/N Cal.Date Cal.Due
Spectrum R&S FSP40 100817 2022/09/15 | 2023/09/14
Spectrum Agilent N9020A MY49100060 | 2022/09/07 | 2023/09/06
Spectrum KEYSIGHT N9030A MY52350152 | 2022/07/01 | 2023/06/30
Spectrum KEYSIGHT N9010A MY54330814 | 2022/07/01 | 2023/06/30

Signal Agilent N5182A MY47420955 | 2022/09/07 *| 2023/09/06
Generator
Gs'gna' Agilent E8257D MY44320250. | 2022/07/01 | 2023/06/30
enerator
Signal Agilent N5181A MY46240904 < |2022/08/02 | 2023/08/01
Generator
Signal R&S CMW500 132429 2022/09/07 | 2023/09/06
Generator
BluetoothTester Anritsu MT8852B 06262047872 | 2022/09/07 | 2023/09/06
Power probe DARE RPR3006W 14100889SN042 | 2022/09/07 | 2023/09/06
DCPowersupply | zhaoxin KXN-305D 20K305D1221363 | 2022/09/14 | 2023/09/13
DCPowersupply | zhaoxin RXN-1505D | 19R1505D050168 | 2022/09/14 | 2023/09/13
2.4GHz/5GHz
RF Test MTS MTS.8310 Version 2.0.0.0 N/A N/A
sorfware
Audio Analyzer | Audioprecision N/A ATSI-41094 2022/7/1 2023/6/30
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Test Standard

47 CFR Part 15, Subpart C 15.231

Test Method

ANSI C63.10 (2013) Section 6.4&6.5&6.6

Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 60%
10.1 LIMITS
Limit: Frequency Limit (dBuV/m @3m) Remark
(Field strength of the 80:8 Average Value
fundamental signal) 433.92 MHz 100.8 Peak Value
Limit: Frequency Limit (dBuV/m @3m) Remark
(Spurious Emissions) 30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
54.0 Average Value
Y Al 74.0 Peak Value

Or The maximum permitted unwanted emission level is 20 dB below
themaximum permitted fundamental level whichever limit permits higher
field strength.

a.

The EUT was placed on the top of a rotating table 0.8m(below 1GHz)
/1.5m(above 1GHz) above the ground at a 3 meter chamber. The table
was rotated 360 degrees to determine the position of the highest
radiation.

The EUT was set 3 meters away from the interference-receiving
antenna, whichwas mounted on the top of a variable-height antenna
tower.

The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

For each suspected emission, the EUT was arranged to its worst case
and thenthe antenna was tuned to heights from 1 meter to 4 meters
and the rotatabletable was turned from 0 degrees to 360 degrees to
find the maximum reading.

The test-receiver system was set to Peak Detect Function and
SpecifiedBandwidth with Maximum Hold Mode.

If the emission level of the EUT in peak mode was 10dB lower than the
limitspecified, then testing could be stopped and the peak values of the
EUT wouldbe reported. Otherwise the emissions that did not have
10dB margin would bere-tested one by one using peak, quasi-peak or
average method as specified andthen reported in a data sheet.

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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10.2 BLOCK DIAGRAM OF TEST SETUP
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10.3 PROCEDURE

For testing performed with the loop antenna, the center of the loop was positioned 1 m above the ground
and positioned with its plane vertical at‘the specified distance from the EUT. During testing the loop was
rotated about its vertical axis for maximum response at each azimuth and also investigated with the loop
positioned in the horizontal plane. Only the worst position of vertical was shown in the report.
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10.1 TEST DATA
30M-1G Horizontal
Radiated Emission Measurement
Project o REL Drantar @1 pd FE T
g eV
. |
m t
|
. | T
FCC Pant15 Claes B
L]
, [
0 |
]
. J“WLWW %“""‘W
1@
o
-
0 D 0100 (W] 300.00 0o o0g
Site Polanization: Horizontal Tesnperature: G
Limit: FCC Part15Class B Provwer: Humiddy:  %RH
EUT: C10A Remate Control
MMN: C10A
Mode: TX made
Mote:
Frequen Reading | Facior | Level Limit |Margin '
b {hTHt}w {d&.mg (dB/m) | {dBuMim) |{dBuVim) {n:g} Descer |PIF| - Remac
1 325197 0.68 2286 | 2354 | 4000 |-1646| QF |P
2 56.9912 003 | 2326 | 2323 | 4000 |-1677| QF | P
a 1500108 | 058 | 2356 | 2298 | 4350 |2082| ofF [P
4 21784 | 022 | 2380 | 2368 | 4600 |2232| OF [P
5* | 8691302 | 2475 | 3417 | 5882 | 4600 |1292| peak
Peak Duty Average
Frequency Limit Margin
No. Result cycle Result Result
(MHz) (dBuV/m) (dB)
(dBuV/m) factor (dBuV/m)
1 869.1302 58.92 -8.31 50.61 60.8 -10.19 Pass
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30M-1G Vertical

Radiated Emission Measurement
Prajpct Mo REL Drata #2 N2 VG
S0 diwWim
L1}
il
(=]
FCC Fan15 Chess B
&0
. |
o |
o
0 'L A et
p % _,Hé st
b | ﬁfﬁuhwﬁ nly, T et
L]
(1]
-10
0000 ) T T {0,000
i
Sile Polarization: Vertical Temperahee:  (C) '
Limit: FOC Part15 Class B Power: Humidty:  %RH
EUT: C104 Remote Control
MM G104
Mode: TX mode
Mote:
Frequency |Reading | Faclor | Level | LUmit |[Margin
. Mz} (@BuV) | (cBm) |(dBuvim)|@Buvim)| (aB) |De=t |P/F| Remark
1 384808 056 | 2309 | 2365 | 4000 |1635| QP | P
2 49,1865 026 | 2317 | 2343 | 4000 |1657| QF | P
3 120.60891 030 | 2173 | 2203 | 4350 |-2147| QP [P
4 1654866 | -0.32 | 2355 | 2323 | 4350 |-2027| QP | P
§* | 8681302 | 1121 | 3417 | 4538 | 4600 |-062 | peak | P
No. | Frequency Peak Duty Average Limit Margin Result
(MHz) Result cycle Result (dBuV/m) (dB)
(dBuV/m) factor (dBuV/m)
1 869.1302 45.38 -8.31 37.07 60.8 -23.73 Pass
Remark:

1.Final Level =Receiver Read level +Correct factor
2.Correct factor = Antenna Factor + Cable Loss — Preamplifier Factor

3.Average value = Peak value + Duty Cycle Factor
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Above 1GHz Horizontal

Radiated Emission Measurement

Project No.: REH Data #1 2023/5/30
80.0 dBu¥/m
FCC Part15 (PK)
70
60 6
1 3 )F a FCC Part15 (AV)
50 3 = X 10 U peak
2 3
40
30
20
10
0
10
20
1000.000 2175.00  3350.00 4525.00  5700.00  (MHz) 8050.00 922500 1040000 11575.00 12750.00
Site Polarization: Horizontal Temperature: (€)
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: C10A Remote Control
M/N: C10A
Mode: TX mode
Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit Over

MHz dBuvV dB dBuV/m dBuv/im dB Detector Comment
1 1293.750 61.69 -8.96 52.73 74.00 -21.27 peak
2 1728.500 49.23 -6.26 42.97 74.00 -31.03 peak
3 2163.250 48.73 -4.99 43.74 74.00 -30.26 peak
4 2598.000 60.37 -4.16 56.21 74.00 -17.79 peak
5
6

3032.750  52.26 -3.99 48.27 74.00 -256.73  peak
* 3467.500 60.53 -2.92 57.61 74.00 -16.39  peak

No. | Frequency Peak Duty Average Limit Margin Result
(MHz) Result cycle Result | (dBuV/m) (dB)
(dBuV/m) | factor | (dBuV/m)
1 1293.750 52.73 -8.31 4442 60.8 -16.38 Pass
2 1728.500 42.97 -8.31 34.66 60.8 -26.14 Pass
3 2163.250 43.74 -8.31 35.43 60.8 -25.37 Pass
4 2598.000 56.21 -8.31 47.9 60.8 -12.9 Pass
5 3032.750 48.27 -8.31 39.96 60.8 -20.84 Pass
6 3467.500 57.61 -8.31 49.3 60.8 -11.5 Pass
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Vertical
Radiated Emission Measurement
Project No.: REH Data :#2 2023/5/30
80.0 dBu¥/m

FCC Part15 (PK)

70

FCC Part15 (AV)

50 peak

40

30

20

10

-10

-20

1000.000 2175.00  3350.00  4525.00 570000  (MHz) 8050.00 922500  10400.00 1157500 12750.0(

Site Polarization: Vertical Temperature: ©)

Limit: FCC Part15 (PK) Power: Humidity: %RH

EUT: C10A Remote Control

M/N: C10A

Mode: TX mode

Note:

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 1293.750 50.49 -8.96 41.53 74.00 -32.47 peak

2 2598.000 47.08 -4.15 42.93 74.00 -31.07 peak

3 3467.500 46.32 -2.92 43.40 74.00 -30.60 peak

4 4078.500 42 57 0.45 43.02 74.00 -30.98 peak

5 6628.250 39.92 7.10 47.02 74.00 -26.98 peak

6 * 9013.500 38.96 10.67 49.63 74.00 -24.37 peak

No. | Frequency Peak Duty Average Limit Margin Result

(MHz) Result cycle Result | (dBuV/m) (dB)
(dBuV/m) | factor | (dBuV/m)

1 1293.750 41.53 -8.31 33.22 60.8 -27.58 Pass
2 2598.000 42.93 -8.31 34.62 60.8 -26.18 Pass
3 3467.500 43.40 -8.31 35.09 60.8 -25.71 Pass
4 4078.500 43.02 -8.31 34.71 60.8 -26.09 Pass
5 6628.250 47.02 -8.31 38.71 60.8 -22.09 Pass
6 9013.500 49.63 -8.31 41.32 60.8 -19.48 Pass
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Remark:
1.Final Level =Receiver Read level +Correct factor

2.Correct factor = Antenna Factor + Cable Loss — Preamplifier Factor

3.Average value = Peak value + Duty Cycle Factor
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11 FIELD STRENGTH OF THE FUNDAMENTAL SIGNAL (15.231(B))

Test Standard

47 CFR Part 15, Subpart C 15.231

Test Method

ANSI C63.10 (2013) Section 6.5

Test Mode (Pre-Scan) TX
Test Mode (Final Test) X
Tester Jozu
Temperature 25C
Humidity 60%
11.1 LIMITS
Fundamental Field strength of Field strength of spurious
frequency(MHz) fundamental(microvolts/meter) | emissions(microvolts/meter)
40.66-40.70 2250 225
70-130 1250 125
130-174 1250 to 3750 125 to 375
174-260 3750 375
260-470 3750 to 12500 375 to 1250
Above 470 12500 1250

Remark: the emission limit is based on measurement instrumentation employing an average

detector at a distance of 3 meters. The frequencies above 1000MHz are based on average

limits. However, the peak field strength of any emission shall not exceed the maximum

permitted average limits specified above by more than 20 dB under any condition of

modulation.
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11.2 BLOCK DIAGRAM OF TEST SETUP

Turzsable — m
EUT

08m Tesz
i Reeceiter

Gt Flane S Ceancial Cabilde .fr

e )
;i

- -
Tedt Antenma-

11.3 PROCEDURE

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3
or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3
meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was tuned to
heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.
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h. The radiation measurements are performed in X, Y, Z axis positioning. And found the X axis positioning
which it is worse case, only the test worst case mode is recorded in the report.
Remark: Level= Read Level+ Cable Loss+ Antenna Factor- Preamp Factor
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Peak value

Frequency Read Level CFZ(';ift Level Limit Line | Over Limit Polarizati
(MHz) (dBuV) (@) (dBuV/m) | (dBuV/m) (dB) olarization
433.92 52.64 26.79 79.43 100.80 -21.37 Horizontoal
433.92 35.28 26.79 62.07 100.80 -38.73 Vertical

Average value

Fr?'\cjltlj_'ezr;cy Peak value Duty cycle factor ( dlléi\\//ellm) I(‘('jnéﬁ\l/‘/'gg OV?(;IIB‘)imit Polarization
433.92 79.43 -8.31 71.12 80.80 -9.68 Harizontoal
433.92 62.07 -8.31 53.76 80.80 -27.04 Vertical

Calculate Formula:

Average value = Peak value + Duty Cycle Factor

Duty cycle factor = 20log(Duty cycle)

Duty cycle = on time/ period

Test data:

T on time =1.19ms*13+0.35ms*12=19.67(ms)

T period =51.2(ms)

Duty cycle =38.42%

Duty cycle factor = 20log(Duty cycle) = -8.31

Agilent Spectrum Analyzer - Swept SA

ALTGN AUTD

04:00:57 PM May 30, 2023

ICenter Freq 433.920000 MHz [ Avg Type: Log-Pur TRece Frequency
PNO: Wide —»— 1rig:FreeRun TVPE|
| IFGain:Low #Atten: 30 dB DET|"
MKr1 27.80 ms) AutoTune
10 g2y Ref 0.00 dBm -36.35 dBm
A0 Center Freq||
00 433.920000 MHz,
-30.0 @
| ' T StartFreq||
- | Tl 433920000 MHZ
50,0 f-H RiIEHIE
oo B TR | TITHE! EEE11EE|"EE 1] El'EE EEEEE
soo NS 1NN | | Nl NE| NEN) ] RN AR | | | Nl N NRE| | BN Stop Freq||
433.920000 MHz
coo[RMAT 1RY | {14 REY ﬂ,,,,,, LNl Ekul 1) Rl HEL 5l &E LIRS, | RS
| \ ! |
Center 433.920000 MHz Span 0 Hz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 100.0 ms (1001 pts) 100.000 kHz,
| MK ] so] % ] v ] FUNCTION | FUNCTIONWIDTH Foncrion vLUt - 3l Man
| t 27.80 ms -36.35 dBm
2 N t 67.00 ms 3632 dBm
3 N t 79.00 ms 3634 dBm Freq Offset
4 0Hz
8
7
8
9
10 3
1 5
< >
IMSG STATUS
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Agilent Spectrum Analyzer - Swept SA
] RF 509 AC SENSE:INT| ALIGN AUTO 04:03:40 PM May 30, 2023

[Center Freq 433.920000 MHz | Avg Type: Log-Pur macelicgisg|  Frequency
PNO: Wide —»— Trig:Free Run TYPEl‘\ &
| IFGain:Low #Atten: 30 dB DET|!
MKrd 3.770 ms) AutoTune

10 g8/ Ref 0.00 dBm -36.58 dBm

-10.0 Center Freq||

200 433.920000 MHz

300 y @

B I ' startFreq||

. 433.920000 MHz

-50.0

700 L glk | 1 1 T e B Ll o0 Sl b {18 irme

a0 Ul o o 0N o L | StopFreq|

f LlJ | 433.920000 MHz

50,0 i ‘ ‘

Center 433.920000 MHz Span 0 Hz CF Step
|Res BW 100 kHz #VBW 300 kHz Sweep 10.00 ms (1001 pts) 100.000 kHz
[= ol - [ | oo Jmwwo D~ [ A

1 t 1770 ms 4173 dBm
2 t 2.960 ms 3654 dBm
3 t 3420 ms 3755 dBm Freq Offset
| 4 t 3770 ms 36.58 dBm 0Hz
5
6
7
g
9
10
11 &
L ¥
MSG STATUS
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Vertical

Radiated Emission Measurement

Project No.: REL Data :#6 2023/6/6
100.0 dBu¥/m

90

80

70

60

50

40

30

20

10

0.0
432.000 43240 432.80 433.20 433.60 (MHz) 434 40 434 .80 435.20 435.60 436.00

Site Polarization: Vertical Temperature: ©)
Limit: Power: Humidity: %RH
EUT: C10A Remote Control

M/N: C10A

Mode: TX mode

Note:

Frequency | Reading | Factor Level Limit  |Margin
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

1 * | 433.9440 35.28 26.79 62.07 peak

No. Detector |P/F | Remark
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Horizontoal

Radiated Emission Measurement

Project No.: REL Data :#5 2023/6/6
100.0 dBuV/m

30

80

70

60

50

40

30

20

10

0.0
432.000 432.40 432.80 433.20 433.60 (MHz) 434.40 434.80 435.20 435.60 436.00

Site Polarization: Horizontal Temperature: (©)
Limit: Power: Humidity: %RH
EUT: C10A Remote Control

M/N: C10A

Mode: TX mode

Note:

Frequency | Reading | Factor Level Limit  |Margin
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

1* | 433.9600 52.64 26.79 79.43 peak

No. Detector |P/F | Remark
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12 DWELL TIME (15.231(A))

Test Standard 47 CFR Part 15, Subpart C 15.231
Test Method ANSI C63.10 (2013) Section 7.8.4
Test Mode (Pre-Scan) TX

Test Mode (Final Test) TX

Tester Jozu

Temperature 25C

Humidity 60%

12.1 LIMITS
Device type Limit

The switch automatically deactivate the
Manually operated transmitter transmitter within not more than 5

seconds of being released

) ) ) Cease transmission within 5 seconds after
Automatically actived transmitter o
activation

Periodic transmissions to determing system L .
) i ) ] [ The total transmission time does not
integrity of transmitters used in security or safety
exceed 2 seconds per hour

applications

12.2 BLOCK DIAGRAM OF TEST SETUP

EUT

[ 4
e
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@DD

\

ooo|(| 000
opo(|o00
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BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com




Report No.: BLA-EMC-202305-A8801
=T BLUE ASIA Page 26 of36

12.3 TEST DATA

Agilent Spectrum Analyzer - Swept SA
X RF S0&  AC SEMSE!INT ALIGN AUTO 04:06:19 PM May 30, 2023

enter Freq 433.920000 MHz | Avg Type: Log-Pwr macE[l-3 5|  Freduency
PFNO: Wide —»— 17g:Free Run TYEE Wkt
IFGain:Low RAtten: 30 dB DET|P MM MMM
MKr2 3.588 si Auto Tune
10 g8y __Ref 0.00 dBm -63.61 dBm
-10.0 Center Freq
200 433.920000 MHz
-30.0 .
QL
| StartFreq
el e 433.920000 MHz
700 : : :
iR Stop Freq
' 433.920000 MHz
-20.0
Center 433.920000 MHz Span 0 Hz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.000s (1001 pts) 100.000 kHz
WA MOl Thc oo % | v | FUNCTION ] FONCTORwiDTH]  FoncTionva: Tl e i
N t 3397 s -41.24 dBm
N t 3588 s £63.61dBm
3 Freq Offset
g 0 Hz
6
7
8
9
10 %
1 v
< &
MSG. .STATUS:
Measurement Data
Duration time (second) Limit (second) Result
0.191 <5.0 Pass
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13 20DB BANDWIDTH

Test Standard 47 CFR Part 15, Subpart C 15.231
Test Method ANSI C63.10 (2013) Section 6.9
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 60%
13.1 LIMITS
Frequency range(MHz) Limit
70-900 No wider than 0.25% of the center frequency
Above 900 No wider than 0.5% of the center frequency

13.2 BLOCK DIAGRAM OF TEST SETUP

= oot
N N = =
ok ob i ,:.n@
EUT
L] | o]

A

oo0||ooo
ono||oog
|
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13.3 TEST DATA

Agilent Spectrum Analyzer - Occupied BW

RF S0Q  AC SEMSE!INT ALIGMAUTO 04:20:22 PM May 30, 2023
[Center Freq 433.940000 MHz Center Freq: 433.940000 MHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 0 dB Radio Device: BTS

Mkri 433.94126 MHz
10 dBidiv Ref 20.00 dBm -11.544 dBm

Center 433.9 MHz Span 100 kHz
Res BW 10 kHz #VBW 30 kHz Sweep 1.267 ms|

Occupied Bandwidth Total Power -11.0 dBm
50.881 kHz
Transmit Freq Error 2.372 kHz OBW Power 99.00 %
x dB Bandwidth 53.80 kHz x dB -20.00 dB
IMSG: :STATUSE

Measurement Data

20dB bandwidth (MHz) Limit (MHz) Results

0.054 1.0848 Passed

Note: Limit="Fundamental frequencyx0.:25%=433.92%0.25%=1.0848MHz
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14 ANTENNA REQUIREMENT
Test Standard 47 CFR Part 15, Subpart C 15.231

Test Method N/A

141 CONCLUSION
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APPENDIX A: PHOTOGRAPHS OF TEST SETUP

Radiated Emissions

= e =S N
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APPENDIX B: PHOTOGRAPHS OF EUT
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----END OF REPORT----

The test report is effective only with both signature and specialized stamp, The result(s) shown in this

report refer only to the sample(s) tested. Without written approval of BlueAsia, this report can’t be

reproduced except in full.
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